AQUAL SULT LIMITED

BEMH ik

NO.11A& {, PING CHE ROAD, FANLING, N.T., HONG KOME
EMAiL m

TEST REPORT
DING TEST OF MANHOLE COVE
3S EN 124-1 : 2015

>r Code : C120
: 09-April-2021 Datéw

23-April-2021

: 17-April-2021 1 of 1
Hing Foundry (HK) Limited
299 Fak Sha Tsuen, Kung Um Road, Yuen Loi g
3 ' 225 x 225 clear opening x 45(H) Cast | ged Coveiuit e (Reinforce)
Supplier ) Cheung Hing Foundry (HK) Limited
Classification - A15
Clear Opening t 225mm
Clear Area ¥ w
Laboratory Information
Test Location : Ping Che Main Lab. ﬂ Ambient Temperature 6
T esults
P/

tome - Sample 1.D.

of T/ st Block o \ 150

Pem'aane;t Set\\
s sflied Load (2/3 of Applied Test Load) ~N/
Measured Permanent Set [( / A -

N
b. Sanple 1.D. zl N 2i0Ramsdse)
( g

Applied Load (Maintained for 30 sec.) kN) J 50.31
Cracks Width (mm) d -
AObservation / / \ K NCF

Compliance / l l A\\' B f
A Legend
FAC - Fractu Vaﬁ V 7
FAF - Fracture at e
NCF - No Visible Fract
V .
Remarks :
1. * Inform’; r. ovided by customer.
2. There aw only to the items tested.
3. Test resul »e sample as received.
4. Manufacturer: Cheung g+Foundry (HK) Limited, Cou itry of @rigin : China, Brand
5 e test o cete s by customer at 50kN.

[] LEE Mei Yee, Julia (Managing Director)
[C] CHAN Leung Chor, Dennis (Senior Manager)
WU Cheuk Kit (Operation Manager)

- End of Report-
-P-001aR Issue No.1 on 18 March 2021

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.
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TEST REPORT

10409MA-24P
- 23-April-2021

: C120 Reb
: 09-April-2021

: 17-April-2021 1 of 1

r 4 Hing Foundry (HK) Limited
* 299 Pak Sha Tsuen, Kung Um Road, Yuen Long

Sample Descripia
Supplier

.. 225 x 225 clear opening x 45(H) Cas ged Grating rame (Reinforce)
Cheung Hing Foundry (HK) Limited

Classification ¢ A15
Clear Opening © 225mm
Clear Area &
Laboratory Information
Test Location : Ping Che Main Lab. Ambient Temperature 2
Tist ults
Lal, Sanble 1.D. (.h Wﬂ
*Cu’omeISample 1.D. \' \ -

rsen VSN ™

/ Permanent Set
Applied Load (2/3 of Applied Test Load)\mm =
Measured Permanent Set (n€1) / -

LoRifig Jest )

Applied Load (Maintain; r ) 50.44

Cracks Width / ,'\\ (mm) -

AObservation NCF
Compliance w

A Legend 4

FAC - Fracture at r/ Gral

FAF - Fracture at Fram

NCF - No Visible Fracture

Remarks :

[] LEE Mei Yee, Julia (Managing Director)
[C] CHAN Leung Chor, Dennis (Senior Manager)
WU Cheuk Kit (Operation Manager)

- End of Report-

J1aR ssue No.1 on 18 March 202

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.
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TEST REPORT
~DING TEST OF MANHOLE COVE
3S EN 124-1 : 2015

ar Code : C120
: 09-April-2021
: 06-May-2021

* 300 x 300 clear opening x 50 (H) Cast ged Co it e (Reinforce)

Supplier Cheung Hing Foundry (HK) Limited

Classification - A15

Clear Opening © 300mm

Clear Area S

Laboratory Information

Test Location : Ping Che Main Lab. Ambient Temperature RN C

T Su y N
b. Sainple 1.D. l 210 9P,

tom‘ Sample I.D.

of T}t Block (mm) \ 150

Permane;t Set\\
sfied Load (2/3 of Applied Test Load) N/ -

Measured Permanent Set [ ( / A -
\Rf 7 )
-
Applied Load (Maintained for 30 sec.) kN) U 1 30.55

Cracks Width - e -y :
o 4

AObservation / / \ K NCF

Compliance / ( l N -
P P p 4
A Legend V
FAC - Fractu rati V 7
FAF - Fracture at e
NCF - No Visible Fractt
V .

Remarks :

] LEE Mel:?dnlla (Managing Director)
CHAN Lefing Chor, Dennis (Senior Manager)
WU Cheuk Kit (Operation Manager)

- End of Report-
N-P-001aR Issue No.1 on 18 March 2021

HKAS has accredite! uality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




TEST REPORT
ADING TEST OF MANHOLE COVE
3S EN 124-1 : 2015

o Code : €120
: 09-April-2021

: 06-May-2021

* 300 x 300 clear opening x 50 (H) Cast

Supplier Cheung Hing Foundry (HK) Limited
Classification © A15
Clear Opening © 300mm
Clear Area i =
Laboratory Information
Test Location : Ping Che Main Lab. Ambient Temperature INC
T esu!
. Sanple I.D. 21 8P/,

N
*Ci tom" Sample I.D. l v

s?y of T’st Block (i \ 150
/ Permanent Set \\

%d Load (2/3 of Applied Test Load)

Measured Permanent Set I (m A
\ e §

-
Applied Load (Maintained for 30 sec.) N) IU J 30.83
Cracks Width (inin) J -

Observation / / \ L\ NCF

Compliance / l \ - f
A Legend

FAF

NCF

3.

ain : China, Brand

. >4
[] LEE MejYee, Julia (Managing Director)
] cHANTeung Chor, Dennis (Senior Manager)
WU Cheuk Kit (Operation Manager)

- End of Report-
Issue No.1 on 18 March 2021

HKAS has accredited AQuality TestConsult Limited (reg. No. HOKLAS 237) under HOKLAS for specific laboratory activities as listed in the HOKLAS
directory of accredited laboratories. Such report may not be reproduced except in full and with prior written approval of the issuing laboratory.




400sg.102H Hinged Grating- ton)

l CASTCO haABPSAHRASF “Ig

ASTCO TESTING CENTRE LTD.
EEMBREREHIBR s n 6

ERMBELE29AR ;
E-mail: castco@netvigator.com

orks : 2006 : CI. 5.95( pena 3
Date of issue : 23 September 2014
Page 1 of age(s) co INRN : DP0140915-082 MISCEL
-
HK) Limited momeﬁs Ref. No.: -

oad, Yuen Long, NT, HK Contract No.: --

Title: --

Sample Descriptiori: 102mmH Cast Iron Hinged Gra

Grade: -- /\

-
Laboratory Test Result w
Date ;eceived: 15 September 2014 O Date tested: 20 Septem?\

Dia. ofbeariﬁck: 300 mm (\

N
klﬁaswed d maintai 30
é Specimen ai mass T i
0. Description by cu (kg) oad Observation

Passed N/V

DP0140915-082

Legend :

FC - Fracture at cover. 2 U\I No visible fracture.
Remarks:-

pproved Signatory: <>Z k N0V ],L

WONG KA MAN
Laboratory Manager

Laboratory Supervisor

No. PIP OLE_GS_T2 dd 08/10/2010

tory (Reg. No. 032 - TEST) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. This report shall not be

HKAS has accre this |
reproduced unless withyprig! written approval from this laboratory. This laboratory is accredited in accordance with the recognised International Standard ISO/IEC 17025:2005. This
accreditation d atestechnical comp fora defined scope and the operation of a laboratory quality management system (refer joint ISO-ILAC-IAF Communique dated January 2009)
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